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Report No.:BTL-FCCP-3-2204C001B

Report Version: R01

|Test Mode [TX B Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
Sy (MHz) (dBm/3kHz) (dBm/3kHz) sl
01 2412 -4.16 8.00 Pass
06 2437 -3.41 8.00 Pass
11 2462 -3.55 8.00 Pass
CHo1 CHO6 CH11 A
P e P e i om0 2o =
Test Mode [TX B Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 -2.86 8.00 Pass
06 2437 -1.94 8.00 Pass
11 2462 1.75 8.00 Pass
CHo1 CHO6 /
Test Mode ITX B Mode_Total
Frequency Power Spectral Density Max. Limit
CiEne) (MHz) (dBm/3kHz) (dBm/3kHz) .
01 2412 -0.45 8.00 Pass
06 2437 0.40 8.00 Pass
11 2462 0.45 8.00 Pass
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Report No.:BTL-FCCP-3-2204C001B
Report Version: R01

‘Test Mode

[TX G Mode_Ant. 1

Channel

Frequency
(MHz)

(dBm/3kHz)

Power Spectral Density

Max. Limit
(dBm/3kHz)

Result

01

2412

-5.28

8.00

Pass

06

2437

-6.78

8.00

Pass

11

2462

-6.21

8.00

Pass

CHO06

Test Mode [TX G Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul

01 2412 6.27 8.00 Pass

06 2437 6.48 8.00 Pass

11 2462 578 8.00 Pass

CHO1 CHO6 CH11 /

T i T i i nman ome cnn s e i
. v T - ‘ kmw

Test Mode

TX G Mode_Total

Channel

Frequency
(MHz)

Power Spectral Density
(dBm/3kHz)

Max. Limit
(dBm/3kHz)

Result

01

2412

-2.74

8.00

Pass

06

2437

-3.62

8.00

Pass

11

2462

-2.98

8.00

Pass
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Report No.:BTL-FCCP-3-2204C001B

Report Version: R01

|Test Mode [ TX AX(HE20) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
Sy (MHz) (dBm/3kHz) (dBm/3kHz) sl
01 2412 -8.28 8.00 Pass
06 2437 -8.29 8.00 Pass
11 2462 747 8.00 Pass
CHo1 CHO6 CH11 A
’’’ ]‘,w T T o S T u‘.\ w:‘: ,‘a b A /«‘; “: e oy ,,“\
Test Mode [ TX AX(HE20) Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 742 8.00 Pass
06 2437 -8.28 8.00 Pass
11 2462 -6.79 8.00 Pass
CHo1 CHO6 /
Test Mode [ TX AX(HE20) Mode_Total
Frequency Power Spectral Density Max. Limit
CiEne) (MHz) (dBm/3kHz) (dBm/3kHz) .
01 2412 -4.82 8.00 Pass
06 2437 -5.27 8.00 Pass
11 2462 -4.10 8.00 Pass
End of Test Report
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